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45122 B M, Cylinder head cover assembly




KEr=ZE B Cylinder head cover assembly

F5 (A=) # R HE & &
No. Part No. Name Q’ty|Remarks

1 |NA485B-11100 S BB R Cylinder head cover 1

2 |NB485BPG-11009 |4&i# Indentification marker 1

3 |GB827-86 FRIRGIET 2x5 Rivet 2x5 4

4 |NA485B-11104 EhrEERHE Seal ring, cylinder head cover| 1

5 |NA485B-11010 BRE Pipe 1

6 |490B-11013A piikrmE 0Oil filer cap 1

7 |490B-11014 O ESRE Oil filer cap washer 1




KHELZE S Cylinder head assembly




/_:_c

fr 35 S8 Cylinder head assembly

F5 R 5 % i BE & E
No Part No. Name Q’ty |[Remarks
1 |NA385B-03202 KIVEE & Valve rocker arm seat 5
2 |NA385B-03212 KITEB AN Valve rocker arm assembly | 8
3 |NA385B-03203 mARE:L LS Valve rocker arm spring 4
4 |NA385B-03206 wWmE Bush 3
5 |GB/T6170-2000 184 M8 Nut M8 5
6 |GB/T79-2000 Qﬁﬁ%ﬁfﬁ RER  gorew M8x3T 5
7 |NA385B-03205 | S[TMHIBRIER R Adjusting nut for valve 8
8 |NA385B-03201  |“I1MIBRiA#EIR4T Adjusting screw for valve | g
9 |GB/T93-1987 BEEHE 8 Spring washer 8 39
10 | GB/T5782-2000 N F K2 M8x60 Bolt M8x60 5
11 | GB/T5782-2000 N Fa kIR M8x45 Bolt M8x45 5
12 |ZBT32003-88 BEEHR 12 Bowl plug 12 2
13 |NA485B-03204 2R Rocker arm shaft 1
14 |GB/T5783-2000 ANFa kI M8x20 Bolt M8x20 8
15 | NA385B-03009 RE Hoisting ring 1
16 |GB/T5782-2000 NFA kIR M8X55 Bolt M8x55 2
17 |NA385B-03003 HSESRA Gasket exhaust manifold 4
18 |NA385B-03102 |[SE Valve guide 8
19 |GB/T5782-2000 |/~ #Aki2# M8x75 Bolt M8x75 4
20 |NA385B-03006 KT8 Split valve lock 16
21 |MA385B-03007 IR E R Valve spring upper seat 8
22 | NA385B-03004 KIsheE Valve spring 8
23 | NA385B-03005 KITA#E Valve spring 8
24 | GB/T6175-2000 [ BN ARE I type nut 8




SKHLE B Cylinder head assembly

Fs f 5 R BE & &
No. Part No. Name Q'ty|Remarks
25 | GB/T899-1988 . L Stud GM8-M8x50-8.8 | 8
26 |ZBT32003-88 B K 26 Bowl plug 26 4
27 |NA385B-03010 | RE(A) Hoisting ring (A) 1
28 |GB/T6170-2000 |7 FudRE M8 Nut M8 1
29 |NA485B-03111 BEER 55 Bowl plug 55 1
30 |GB/TS783-2000 |4 M8x25 Bolt M8x25 7
31 |GB/T97-1-1985 |48 8-140HV Flat washer 8-140HV 6
32 |NA485B-03016  |RHSEHA Gasket,intake manifold 1
33 [NA385B-03108  |HESITE Intake valve seat 4
34 |NA385B-03015  |HES[] Exhaust valve 4
35 |NA38SB-03107  |@ESITE Intake valve 4
36 |NA38SB-03014  |#4IT Intake valve 4
37 |NA485B-03101 | Cylinder Head 1
38 |GB/T923-1988 Y 4R M8 Nut M8 5
39 |JB982-77 A EHEE 8 Seal ring 8 5
40 |ZBT32003-88 B K 10 Bowl plug 10 4
41 |ZBT32003-88 Bl K 20 Bowl plug 20 8
42 |490B-03109 WA Sleeve pipe 4
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ML4E & B Cylinder block assembly




PLIE S AL Cylinder block assembly

F5 R 5 K R &
No Part No. Name Q’ty |Remarks
1 |NA385B-01005 SHEE Cylinder liner 4
2 |490B-01006 SErEHKE Cylinder liner water seal 8
3 |NA385B-01002 KK R Cylinder head bolt(long) 14
4 |NA385B-01044 | {304 (Vasher for cylinder head | ;4
5 |NA485B-01004 SEL S Cylinder head gasket 1
6 |NA485B-01101 Blix Cylinder block 1
7 |NA485BPG-01103 |M#hiwZE Camshaft bush 1
8 |NA85B-01034 FHRE(E) Main bearing,upper half 5
9 |NA385B-01033 FHE(TF) Main bearing,lower half 5
10 |NA385B-01104 FHRE Main bearing cover 4
11 |NA385B-01105 F R ARG Washer for main bearing | 10
12 |NA385B-01106 FaRZEER Bolt for main bearing cover | 10
13 |NA385B-01003 AR Sk v Cylinder head bolt(short) 4
14 |NA385B-01013 SEBEME Cylinder head pin bush 2
15 |NA485BPG-01109 | i #h)EHE Rear camshaft bush 2
16 |NA385B-01108 B ER Bowl plug 1
17 |GB/T97-1-1985 -8 8-140HV Washer 8-140HV 13
18 |GB/T93-1987 P 8 Spring washer 8 15
19 |GB/T5783-2000 INH Sk IR M8x25 Bolt M8x25 8
20 MHE E 85x110x12 0il seal 85x110x12 1
21 |GB/T119-1-2000  |EI4E4S A8x16 Pin A8x16 2
22 |NA385B-01024 J T Rear oil seal cap 1
23 |NA385B-01025 JE M B Rear oil seal cap gasket 1
24 |490B-01078 Tl FE A 8448 303 Transrucer oil pressure 303 | 1




LA BB Cylinder block assembly

Fe R B % & W &
No Part No. Name Q'ty |Remarks
25 485-01100 TR K BB A4 Drain cork 1
26 |NA385B-01014 HOK R E Linking tube of drain cork | 1
27 |GB/T119-1-2000 [ A8 A10x20 Pin A10x20 2
28 |NA385B-01073 DL sBE AR A Oil filter gasket 1
29 |ZBT32003-88 BIEER 30 Bowl plug 30 8
30 |NA385B-01110 B Plug 5
31 |NA38SB-01026 | HAHliLI A () Crankshalt thrust bearing |
32 |NA385B-01022 L3 (F) gg"jv‘;l;;haf‘ et )
33 |NA385B-01107 Ja ERAE Rear main bearing cap 1
34 |GB/T6170-2000 7S IR A M10 Nut M10 6
35 |GB/T93-1987 HMESE 10 Spring washer 10 16
36 |GB/T898-1988 CM10-M10x25-8.8 Bolt GM10-M10x25-8.8 6
37 |NA385B-34001 WIFERE S Cover gasket 1
38 |NA385B-34002 HHRERKR Cover plate 1
39 |GB/T5783-2000 7S £ 3k 4R 2 M8x16 Bolt M8x16 2
40 | GB/T65-2000 FFAE B A L 42 ET M6x45  Screw M6x45 1
5 Lower body,air intake
41 |490B-34006 WP 28 T 14 device 1
42 EMN Filter net 1
43 |490B-34009 0 BI% B O-ring 1
_ 2 Upper cover,air intake

44 |490B-34005 PRI 2% b device 1
45 |GB/T97-1-1985 #H 6-140HV Washer 6-140HV 1
46 |GB/T62-1988 Y R M6 Nut M6 1
47 | GB/T5783-2000 7S A KR M12x30 Bolt M12x30 2
48 |GB/T93-1987 HECHE 12 Spring washer 12 2
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MUK B R Cylinder block assembly

Fe AV % L7 B &
No Part No. Name Q'ty |Remarks
49 |NA485BPG-13001-1 | K#7% Flywheel housing 1

50 | GB/T5783-2000 AN Fi ki M10x30 Bolt M10x30 8

51 |NA385B-13003 MEFL M Cover,inspction window 1

52 |GB/T93-1987 HEHE 6 Spring washer 6 4

53 | GB/T67-2000 FrH 2K 8857 M6x10  Screw M6x10 2

54 |GB/T120-1-2000 |PMREIEAESS A10x25  Pin A10x25 2

55 |NA385B-13004 wREHR A Housing pad 1

56 |NA485BPG-15200 |&shtlARI X4 Front bracket,engine 1

57 |[NA485BPG-15100 |%&sh¥lZRiX%E Left front bracket,engine 1
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M ZEFF4HF Crankshaft and connecting rod components
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M ZEFF A Crankshaft and connecting rod components

K5 = % i HE &
No. Part No Name Q'ty [Remarks
1 |NA385B-05008 E 3N Starting pwal i
2 |NA385B-05007 ' MEE Washer for staring pawl 1
3 | NA485B-05006 iR g Crankshaft pulley 1
4 |GB/T1096-1979 # C10x63 Key C10x63 1
5 |NB485B-05004 ith Crankshaft 1
6 [490B-05102 Pyl Ring gear 1
7 |NA485BPG-05101 |k# Flywheel 1
8 |GB/T119-1-2000 B 44 A10x20 Pin A10x20 1
o [cmre-o0s  EREENS IR e |
10 | NA385B-05001 TCRERTR A Washer for flywheel bolt 3
11 | NA385B-05002 TRER Flywheel bolt 6
12 | NB385B-04205 HEFFER L Nut for connecting rod 8
i3 |NB385B-04212 EFE Connecting rod cap 4
14 | NA385B-04005 EFHE Connecting rod bearing 8
15 |NB385B-04203 HEATIR R Connecting rod bolt 8
16 |NB385B-04211 E Connecting rod 4
17 | NB385B-04202 ERE Connecting rod bush 4
18 | GB/T893-1-1986 LA R 28 Elastic retainer 28 8
19 | NB385B-04001 15 2E Piston 4
20 | NA385B-04004 5 ZE4H Piston pin 4
21 |NA385B-04100 I Oil ring 4
22 |NA385B-04003 B IEEER Compression ring(second) 4
23 |NA385B-04002 B—EEER Compression ring(top) 4
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BiR A4t Gas exchanging system
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BES A S Gas exchanging system

F5 5 % 7 R &
No. Part No. Name Q'ty |Remarks
1 |GB/T5782-2000 75 kIR M8x35 Bolt M8x35 4
2 | GB/T5782-2000 AN F L IR E M8x80 Bolt M8x80 2
3 |BG/T93-1987 HEEE 8 Spring washer 8 35
4 |GB/T97-1-1985 4 8~140HV Washer 8-140HV 25
5 |NB485BPG-16001 |{§®E % Gear housing cover 1
6 |GB/T5782-2000 Ak IRH M8x45 Bolt M8x45 2
7 |NA485BPG-16002 |thiRZEHEA Gasket 1
8 |GB/T5782-2000 7S i Sk 4R # M8x50 Bolt M8x50 2
9 |NA48SBPG-02003 | mih % iE it th%e gfl‘l‘:f;‘g gear for injection |
10 [NA385B-02012 | IERHH 5% ER g&“g:;g plate for timing |
11 |NA485BPG-02006 |IERHE % Timing idle gear 1
12 | GB/T5782-2000 7S FiSk 8 # M8x50 Bolt M8x50 1
13 |NA485BPG-16003 |ti#t®E Gear housing 1
14 |NA485BPG-02007 | i #hiE Bt 58 Timing gear for crankshaft | 1
15 |NA485BPG-16009 |t A Gear housing gasket 1
16 | NA358B-02008 R E AR Stopping plate for camshaft | 1
17 |NA485BPG-02004A | IE &1 %5 % Timing idle gear shaft 1
18 |NA485BPG-02005 |IEREHNBHE Timing idle gear bush 1
19 | GB/T5783-2000 7S i Sk 12 H M8x20 Bolt M8x20 2
20 | GB/T5783-2000 7S F kIR M8x25 Bolt M8x25 9
21 |NA485BPG-02009 | M#e#hiE B 558 Camshaft timing gear 1
22 |NA385B-02011 o™ 4l I B %8 FEAR S}fg’{;};“ggeap}a‘e for camshatt | )
23 | GB/T93-1987 HEEHE 12 Spring washer 12 1
24 | GB/T5783-2000 75 f 3k 4R M12x30 Bolt M12x30 1
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BLAR RS Gas exchanging system

Fe R 5 % 3 BWE &
No Part No. Name Q'ty |[Remarks
25 | GB/T5782-2000 AN Fi Sk IR M8x40 Bolt M8x40 3
26 | GB/T5782-2000 AN fi Sk R 2 M8x65 Bolt M8x65 2
27 | GB/T5782-2000 S fi Sk 12 42 M8x60 Bolt M8x60 1
28 | GB/T5782-2000 NFSk iR #2 M8xT5 Bolt M8x75 2
29 | NA385B-16005 RATE Adancer Cover 1
30 |NA385B-16006 RASEEs Adancer cover gasket 1
31 |GB/T5783-2000 7S F 3L IR M8x20 Bolt M8x20 2
32 |NA485BPG-53002 |&HiLEZ%E Electric generator 1
33 |NA48SBPG-16021 | WRFEF Bt R4 E;ﬁ;eg‘ei"fke"hydm““c 1
34 |NA485BPG-16020 | HEF 1 # ST R4 Bracket,hydraulic pump gear | 1
35 |NA48SBPG-16022 | MUERBHEMR LI ﬁ;’(‘,‘:‘a‘;ﬁ‘fc“g&a}:‘a gasket, |
36 |GB/T97-1-1985 -4y Washer 2
37 |GB/T93-1987 B HME 10 Spring washer 10 2
39 | GB/T5782-2000 24 M10x50 Bolt M10x50 2
40 | GB/T276-1994 Hh7& 6005 Bearing 6005 1
41 |NA485BPG-02017 |WEFREH Hydraulic pump gear 1
42 |GB/T292-1994 [0 HE S BR 7K 7008C  Bearing 7008C 1
43 | NA48SBPG-16023 | Wi FEFBEHEHR 511‘3:’“““ pump connector | ¢
44 |NA485BPG-16024 |WEFRH N Hydraulic pump gasket 1
45 |NA485BPG-16025 | End cap 1
46 |NA385B-06003 SITHERF Push rod 8
47 | NA385B-06002 K11 Tappet 8
48 |GB/T1096-1988 -4 C10x25 Kep C10x25 1
49 |NB485BPG-06001 | /M#¥t%h Camshaft 1
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BSELE Gas exchanging system

F5 VA= % 7o BE & &
No Part No. Name Q'ty|Remarks
50 |GB/T6173-2000 NFIHIRE M8x1-H62  Nut M8x1-H62 4

51 |GB/T6171-2000 ANFEEE M8x1-H62  Nut M8x1-H62 4

52 |GB/T898-1988 XUk BB H GMS Stud GM8 4

53 HES BB+ 8 Exhaust manifold gasket 1

54 |NA485B-08001-3 |HER® Exhaust manifold 1

55 |ZBT32003-88 B EH 30 Bowl plug 30 1

56 | NA485B-09002 HE Intake tube 1

57 |NA385B-09004 PR EER Intake connecting tube gasket | 1

65
66

NB485BPG-16033
GB/T276-1994
NB485BPG-16032
NB485BPG-16034
NB485BPG-16031
GB/T5783-2000

GB/T93-1987

HAEE

75 13k 184 M10x25
BEEHE 10

Intake connecting tube

Bearing cover plate
Camshaft bearing seat pad
Camshaft bearing seat

Bolt M10x25

Spring washer 10

$a

[Ty
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BHFE G Cooling system
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BHARGE Cooling system

Fs 5 2 x R & O
No. Part No. Name Q’ty |Remarks
1 |GB/T5783-2000 7S F Sk R M8x20 Bolt M8x20 2
2 |GB/T93-1987 HEEEHE 8 Spring washer 8 14
3 |GB/T97-1-1985 -8 8-140HV Washer 8-140HV 10
4 |NA385B-43001 FiEEE Thermostat cover 1
5 |NA385B-43003 TRBEL S Thermostat cover gasket 1
6 |NA385B-43002 1R %% (1052A %) Thermostat(1052A) 1
7 |NA385B-43010 FIRER T Thermostat housing 1
8 |NA385B-43005 TR Thermostat housing gasket | 1
9 |490B-43008 42 % NPT3/8 Plug NPT3/8 1
10 | GB/T5782-2000 7S F kIR M8x45 Bolt M8x45 1
11 | GB/T5782-2000 7S 3L IR M8x40 Bolt M8x40 1
12 [NA385B-43009 TKIR R G BER Transducer water temperature | 1
13 | GB/T5782-2000 7SSk IR M8x35 Bolt M8x35 2
14 |NA385B-43012 KEHEL Union 1
15 |ZBT32005-1-88 XU 22 X IR FE 26 Hose clamp 26 1
16 |NA385B-43007 KEHWRBFTHKEKE Rubber hose 1
17 |GB/T5783-2000 7S F kIR M8x16 Bolt M8x16 4
18 |490B-41003-2 R ek Fan adaptor 1
19 [490B-41100-2 B A4 Fan 1
20 |HG4-401-74 R EHF 15%9x970 Fan belt 15x9x970 1
21 |NA385B-41002 B B Fan pulley 1
22 | GB/T6170-2000 N IREE M10 Nut M10 1
23 |GB/T93-1987 LM 10 Spring washer 10 1
24 |GB/T97-1-1985 S4B 10-140HV Flat washer 10-140HV 1
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BHFZRSG Cooling system

Fs

r 5 % i R &
No. Part No. Name Q’ty |Remarks
25 |NA385B-42001 KR EH B, Fan pulley hub 1
26 |GB/T893-1-1986 | FLFAM 4R 35 Elastie retainer internal 35 | 1
27 |GB/T276-1994 ¥ %ﬁ%ﬁ %ﬁ VLB Bl bearing 6202-2 2
28 |NA3858-42003 HARE Bearing spacer sieeve i
29 |GB/T1099-1979 A [F 48 4x6.5%16 Woodruff key 4x6.5x16 1
30 |NA385B-42002 TK R Water pump shaft 1
31 |GB1153-79 3L R EHEMAR 90° M8x1 Oil cap 90° M8x1 1
32 |NA385B-42004 KERE Water pump housing 1
33 |NA385B-42005 KESR S Water pump housing gasket | 1
34 |NA385B-42009 K# IF-12 Water seal IF-12 1
35 | NA385B-42008 K5 Water pump impeller 1
36 | NA385B-42006 KRBk AR Linking plate,water pump 1
37 |NA385B-42007 TKIRBR AR Linking plate gasket 1
38 |GB/T68-1985 FFREUTL 4847 M6x12  Flat head cap screw M6x12 | 2
39 | GB/T5782-2000 73K B # M8x50 Bolt M8x50 4
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BRM ARG Fuel system
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PRI RS Fuel system

5 f 5 % R HWE &
No. Part No. Name Q’ty |Remarks
1 |NA485-21000 B i 3R AR Fuel injector pump 1
B . 3 Ist cylinder high pressure
2 |NA485B-23100 FEEMERE o ube 1
3 |490B-25100-10 W it % [0 e A Injector leak—off pipe 1
N - ; 2nd cylinder high pressure
4 |NA485B-23200 55 I R A R fuel tube 1
__ — 3rd cylinder high pressure
5 |NA485B-23300 H=WHEEBERHE L be 1
6 |NA485B-23400  |BEgTASEMEHA g oylinder high pressure |
7 |490B-25200 WEREBMEAME  Fuel inlet tube from fuel 1
4 filter to injection pump
BiMEZEBERAME  Fuel supply tube from
N i supply pump to fuel filter 1
9 |490B-25400 Ao 2R 2 vh B Sk 0Oil tube connector 1

.23,
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4 R4 Lubricating system



Fe A= x W & ®
No. Part No. Name Q’ty |Remarks
1 |490B-32000 PLIM R B 2% B JX0810 Oil filter JX0810 1
2 |NA485B-07200 Plitips R &4 0il lever stick 1
3 |NA485B-07002 MRS Oil sump gasket 1
4 |NA485B-07100-1 |JHEFTBEIM 0Oil sump 1
5 |GB/T97-1-1985 F-HupE 8-140HV Flat washer 8-140HV 26
6 |GB/T93-1987 HMESE 8 Spring washer 8 26
7 | GB/T5782-2000 AL IR M8x16 Bolt M8x16 26
8 [JB982-77 HEFEHHE 20 Seal ring 20 1
9 |JB2343-79 7S A SR BE MR 2E M20x1.5 Magnetic plug M20x1.5 1
10 |GB/T5782-2000 N FH K BRHE M6X55 Bolt M6x55 i
11 |NA385B-31006 PR FE f%) 22 Pressure-limited valve 1
I2RICBAR03=087 HEHRES Spring washer 6 5
13 |NA385B-31005 PR 5 3% Pressure-limited spring 1
14 | GB/T5783-2000 < fa kR M6x30 Bolt M6x30 1
15 |GB/T308-1989 MK 10 Steel ball 10 1
16 | GB/T6172-2000 XA M10 Thin nut M10 1
17 |GB/T859-1987 BREIMEERE 10 Spring washer 10 1
18 |GB/T848-1985 H & 10-140HV Washer 10-140HV 1
19 |GB/T1099-1979 A [F] 48 3x5x13 Wooddruff key 3x5x13 1
20 |[NA385B-31007 GRS 1oF Oil pump gear 1
21 | GB/T5782-2000 7S fi Sk 12 42 M6x50 Bolt M6x50 3
22 |NA385B-31001 IRTHESRES 0il pump housing 1
23 |NA385B-31101 GIRGE L Shaft oil pump 1
24 |NA385B-31102 HEET Inner rotor 1
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{H¥E RS Lubricating system

2= I ! % # R &
No. Part No. Name Q'ty |Remarks
25 |490B-31203 ] A 44 Pin 1

26 |NA385B-31004 ShEEF Ouer rotor 1

27 |NA385B-31002 GRS Oil pump cover 1

28 |NA385B-31003 PLI R &K Oil pump gasket 1

29 |GB/T119-1-2000  |[E A4S B4x12 Pin B4x12 2

30 | GB/T5783-2000 ANFIK IR R M8x16 Bolt M8x16 1

31 |GB/T93-1987 HEHPE 8 Spring washer 8 1

32 |NB485B-35200-1 |MRimEIRMH Oil inlet pipe 1

33 | GB/T5782-2000 AN F13k IR H M6x40 Bolt M6x40 2

34 |GB/T93-1987 BEHME 6 Spring washer 6 2

35 |GB/T97-1-1985 V&8 6 Plain washer 6 2

36 |NB485B-35001 B Gasket 1
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HS RS Electrical system




BSR4 Electrical system

Fs R 5 % R WE & &
No. Part No Name Q'ty|Remarks

1 |490B-51000 ol R BSY5 Starting motor assembly 1

2 1490B-52000 Feu A A AL B Charging generator 1

3 |NA385B-53001 i Bracket 1

4 |GB/T97-1-1985 -4 B8 8-140HV Washer 8-140HV 1

5 | GB/T93-1987 HEHE 8 Spring washer 8 1

6 |GB/T5782-2000 S A KRR MBx25 Bolt M8x25 1
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